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A, 
REF.No 
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2040 *~001* 
NOTE ~#-~~!; 

Part No. 
2040!11000 
ZMJ04003 
2040110900 
ZMJ04005 
2040351900 
ZMJ03010 
ZMJ03001 
XIB400063 
20401 I lOOC 
ZMJOt;.020 
2o4m a 1soo 
204-0'1 11700 
ZMB03001 
2040111300 
ZMIB05003 
2040111600 
Zi\1805003 
.t\1077-0A 
20401'Y1200 
ZM!305004 
2040350200 
X813000] 
2040111100 
2MB05004 
ZMB04016 
WA049003 
){8215001 
2040351504 
XP300200 
XA200400 
2040335800 
ZMIB04013 
2040113100 
ZMJ06001 
YD040014A 
XA200280 
2040353604 
2040270400 
ZMI-106008 
2040353804 
XP300150 
)(/~200800 

XA200180 
XJ\200150 

FRAME & MISCELLANEOUS COVER COMPONENTS 
14-Wi 
Q'TY 

1 
2 

2 

2 

®if& ---------Face Plate ---------------­
t~*-* ---------Screw M4X0.7~'15 ----------­
®-tfiCf) -------Face Plate -------------­
~**----------Screw M4X0.7*12 -----------­
~~m~~------- Dust Stopper Plate -·----------· 
~** ---------Screw M3X0.5*6 ---------- --- · 
~**---------Screw M3X0.57-10 ----------­
i!B~ -----·-----Felt -----------·-------­
f*m:ii-------- Cover---------------­
~*'* ·----------Screw M4X0.7*40 ---------- ·- 2 
~-tfi ----------Siida Plate -----·---------­
~J:t ----------·Slide Plate Spring ------------­
~~**---------Screw M3X0.5~<t{: -----------· 2 
l§tf;i ----------Throat Plate -------------- ·- 1 
~*'*---------Screw M5X0.8*7 -----------· 2 
~;j:}i(;fi) -------Slide Pla~e (Right)------------
~** --·-------Screw M5X0.8*7 -----------· 2. 
~~~ --------Oil Cap----------·------ 8 
l)Jt~ ---------Arm Side Cover ------------
PJt:** -----------Screw !v15X0.8*10 ----------- 2 
~~li; --------Oil Cap-----------·----­
ir:Um ---------Felt -----------------
1:~ --··-------Top Cover -------------­
~l** ---------Screw M5X0.8~'10 ----------- 2 
~*'* ---------ScrewM4X0.7*10 ----------- 2 
!Fil:fl!l --------Washer --------------- 2 
iffi~lfl ---------Felt ----------------- 3 
5$~---'------- Oi!tan~(-------·--------­

i!Bff~ ---·-----Oil Tube --------------­
jffi~ ---------Oil Wick----------------· 
ff.~~ -------Cover----------------­
~*'*---------Screw M4X0.7*8 ------------· 2 
;j:~i[ ---------Arm Side Cover ------------
~*'*----------Screw M6X1.o,~a -----------· 2 
~ ----------Spring Pins --------------­
)!]~ ---------OiiWich ---------------· 
ifB~fiM --------Oil Pipe Joint-------------
~j!;J ----------Pin -----------------
~*-*---------Screw M6X1.0~-6 -----------· 
Jm~t~~ -------Oil Pipe Joint-------------· 
jt:!:J~f#i! -------·Oil Tube --------------­
i!il~~ ----------Oil Wick----------------· 
i!il~~ -------·--OiiWich ---------------· 
i!il~ -·---------Oil Wick----------·-----· 

~ ~± 
Remarks 

3 
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B. 
REF.No 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
j 9 
20 
21 
22 
23 
24 

.Z040 J:.@llfm~ 
NOTE ~14~~!§ 

Part !~o. 
2040121300 
2040120104 
WH216002 
2040120200 
2040122000 
ZMH06003 
KC0305520 
204018200A 
BNHK4512 
2040181800 
ZMJ04008 
2040181900 
ZMB06020 
ZMJ08011 
WA040026 
2040182008 
2040120400 
2040144400 
ZMJ06009 
2040122300 
WA089004 
ZMJ08003 
ZMJ05003 
ZMH08002 

MAIN SHAFT COMPONENTS 
. ~ft-:gm Name o~ Part 1t-tlt 1Fm g_t 

Q'TY Remarks 
UIH~i!~Hi~ill -----·Needle Bar Crank Shaft -------- · 1 
J:.ill1!!(ff.li) ------·Main Shaft Asm.-----------­
:iflll:lll --------Washer ---------------
J:.tlllil~'\llf (/.i:) ----Main Shaft Bushing,Front -------- 1 
®11)~ --------Feed Cam -------------- 1 
~If.* ---------Screw M6Xl.0*8 -----------· 2 
·----------~~ ----------------- 1 
ffitl:li ---------Side Plate --------------
@.ill~ ---------Needle Bsaring ------------ 1 
~~Ji{J --------·ConMcting Rod ------------ 1 
~** ---------ScrewM4X0.7*6 -----------· 4 
~11)~ --------Con-Rod Eccentric Cam -------­
~If.* ---------Screw M6Xl.0*22 -----------
~**---------Screw M8X0.75*25 ----------· 1 
:ifl~lll --------Washer --------------- 4 
ffitj:j:& --------·Side Plate -------------­
..t.lll1!!J;if (;b) ---- Main Shaft Bushing,Rear -------­
ii\h)~ --------Driving Cam -------------· 1 
~If.* ---------ScrewM6X1.0*18 ----------- 3 
fi~!ilti -------·Hand Wheel ------------­
If'~lll -------·Washer --------------­
~If.* ---------Screw M8X1.25*22 ----------
~**---------Screw M5X0.8*15 ----------- 1 
~If.* ---------Screw M8X1.25*12 ---------- 2 

5 
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2 0 4 0 ~~ 0 ~~-~ NEEDLE BAR & THREAD TAKE-UP LEVER CO PONENTS 
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C. 
REF.No NOTE 

2 
3 
4 
5 
6 
7 
8 
9 #01 
10 #01 
11 
12 #01 
13 #01 
14 #O'i 
15 #01 
j 6 
17 
!8 
'19 
20 
21 
22 
23 
24 

Part No. 
TC09008200 
ZMH05001 
BNHK0910B 
2040192300 
ZMH06003 
2040192100 
2040190104 
ZMJ05017 
2040190210 
2040190220 
2040190230 
2040190240 
2040190250 
2040190260 
2040190270 
2040190300 
WA080022 
ZML08004 
2040121000 
2040140900 
ZMJ05003 
2040140100 
lN794#200 
ZMH04017 

* NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS 
~f-1:.45 ;m Name off Part 

:;En;l --------·Thrust Collar ------------­
~~---------Screw M5X0.8*5 -----------· 
~jf; ---------Needle Bearing -----------­
~W --------·Bushing --------------­
~~---------Screw M6X1.0*8 -----------· 

~----------~~ ----------------
~Jt.f(1/:5~) -----·Thread Take Up lever Com. ------ · 

f-1:.~ 
Q'TY 

1 
2 
2 

~If.* ---------Screw M5X0.8*25 ----------- 1 
Jii!.1+ ---------Roller ---------------- (1) 
i.iH --------·Roller ---------------- (1) 
Jii!.1+ --------·Roller ---------------- 1 
JfiH --------·Roller ---------------- (~) 
i.RH --------·Roller ---------------- (1) 
i.ii+ --------·Roller ---------------- (1) 
i.iH --------·Roller ---------------- (1) 
Jfiff[ij)E~ -----·Roller Stud -------------- 1 
Ij!Jil:ll] -------·Washer --------------- 2 
~J!!I --------·Nu~ MSX1.25 ----·--------­
~t~~t~ft -----·Needle Bar Crank Rod --------­
~+*'ltlf ----- - - · Needle Bar Connection - -- - - - - - -
~fMt ---------Screw M5X0.8*15 ----------­
lilt~ --------·Needle Bar -------------­

1 

2 

l§t ---------·Needle (794 Nm=200) ---------· 
~ff.* ---------S~rew M4X0.5*4 -----------· 

Note UUc) #01----------- Selective parts if~HR~~ 

1~ U: 
Remarks 

7 
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z 0 4 0 NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS 
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D. 2040 Jtti*JmtftmJf¥ NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS 
REF.No NOTE ~{4~~ ~f-f4!;~ Name of Part f-f~ 1~ U 

1 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

Part No. 
2040143100 
RE000070 
ZMK06025 
2040142304 
WA06008 
ZML06001 
LG4043-0A 
ll:SA16010 
4410142400 
ZSD20009 
2040141900 
ZSD20011 
ZMK08016 
2040271100 
RE000080 
2040270100 
2040270200 
ZMH06016 
XA200300 
TC09508200 
ZMH05006 
XP300045 
2040353804 
2040352900 
ZMJ04008 
XP300055 
XA300460 
2040271300 
ZMH05002 
RE000040 
2040169204 
2040273000 
TC10010200 
ZMH05002 

tffi~il~' -------Rod ----------------­
E:j{J!J 7 -------Retaining Rings- E Type 7 -------· 
~*'* ---------Hinge Screw ------------­
$~~~(j11J)(fl\a'f5) --Driving Shaft Rod, Rear Com.------· 
3¥~111 -------~Washer ---------------

Q'TY Remarks 

P..'liitPI ---------NutM6X1.0 ------------- 1 
:;E~ ---------Thrust Collar ------------- 1 
~·**---------Screw 1/4-40*4.5 ----------- 2 
!fl~ilt'(~) -----Driving Shaft Rod, Rear --------­
~**---------Screw 5/16-18*25 ----------· 
!fl~if~~(fft) ----Driving Shaft Rear Arm Pin-------
~*'*---------Screw 5/16-18*19 ----------· 1 
~** ---------Hinge Screw ------------- 2 
i!))!~' ---------l~nghtwise Feed Rod ---------· 1 
EIDI! 8 -------Retaining Rings- E Typa 8 ---- ---· 2 
~Hili --------Frame Driving Base ---------- 1 
!lt~Ei~ -------Frame Driving Base Shaft -------­
~M ---------Screw M6X1.0*20 -----------
iE!l~ ---------Oil Wick---------------· 

.::;E!Jii ---------Thrust Collar ------------- 1 
~**---------Screw M5X0.8*4 -----------· 2 
)f]'lf~ --------Oil Tuba --------------­
jf]"fHJU~ -------Oil Pipe Joint-------------· 
)EIJ'f~~M' ------Pipe Holder _______ :.._ _____ _ 

~**---------Screw M4X0.7*6 -----------· 
)EIJ'if~ --------Oil Tub® --------------­
)Ell~ ----------Oil Wick---------------· 
~ ----------Pin -----------------
~*-*---------Screw M5X0.8*6 -----------· 
EID~ 4 ------- Retaining Rings- E Type 4 ---,.----- · 
~~.g.#!j -----~-Feed Connection Crank --------· 1 
lf'i ---------Bushing ----------,------ 1 
)E~ ---------Thrust Collar ------------- 1 
~** --------- Scr.aw M5X0.8*6 ----------- · 2 

9 
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E. 2040 UPPER FEED MECHANISM COMPONENTS 
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E. 2040 J:fill)!*t!MJi*' UPPER FEED MECHANISM COMPONENTS 
14~ iff@ u REFJ\Io NOTE ~'J4~~~ ~f-j:.:g :m Name of Part 

1 
2 
3 
I!) 

5 
6 
7 
8 
9 
10 
11 
12 
13 
14 #01 
15 #01 
16 
17 #01 
18 #01 
19 #01 
20 #01 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 

Part No. 
ZMJ08006 
WA080007 
2040142700 
2040148000 
ZMB08005 
2040144600 
ZSD20009 
ZSA16020 
TC16008200 
ZMH05001 
2040144704 
ZML08004 
ZMK08017 
20401454]0 
2040145420 
2040145430 
2040145440 
2040145450 
2040145460 
2040145470 
2040142500 
ZMJ04003 
2040142900 
2040151100 
ZMJ04005 
2040H0604 
ZMJ05002 
2040143700 
ZMH05003 
2040141704 
2040143300 
2040151000 
ZMJ04002 
2040143600 
2040148000 
RE000040 
ZM808005 
XP300100 
XA200360 

Q'TY Remarks 
~**---------Screw M8X125*25 ----------· 
:i:fl~ml --------Washer --------------­
;t~ ---------Slide Brock -------------­
;t±;g ---------Slide Brock -------------­
~** ---------Hinge Screw------'--------­
J:~~m -------Driving Shaft Arm,Front -------- · 
~** ---------Screw5/16-18=>F25 ---------­
~**---------Screw 1/4-40*5.5 ----------­
;:E~ ---------Thrust Collar ------------- 2 
~;M\ ---------Screw M5X0.8*5 -----------· 4 
J:~i~Blf.lBm<*lliJ) ---Driving Shaft Arm,Rear Com. ------
~Jjl!j ---------Nut M8X i.25 ------------- 1 
~fff§!:rE:iAfll ------RollerStud -------------- 1 
~ff ---------Roller ---------------- (J) 
~ff ---------Roller ---------------- (1) 
ii1f ---------Roller ---------------- 1 

~ff ---------Roller ---------------- (1) 
ifl[ff ---------Roller ---------------- (1) 
~ff ---------Roller ---------------- (1) 
~ff ---------Roller ---------------- (1) 
~.fjj --------·Guide Plate -------------- 1 
@;*'* ---------ScrewM4X0.7*15 ----------- 4 
;tit ---------Slide Brock -------------- 1 

~.fjj ---------Guide Plate -------------- 1 
~;M\ ---------ScrewM4X0.7*12 ----------- 3 
im.fi±i:l'C*liiJ) ----FacePlate Base Com.--------- 1 
~** ---------ScrewM5X0.8*12 ----------- 2 
~ ----------Pin ----------------- 1 
~;M\ ---------Screw M5X0.8*8 -----------· 
$&1l:tJ'!I#l(*SiJ) ----Vibrating Presser Bar Com.------­
W&ll~lfHtl!!ll!l -----Vibrating Presser Bar link ------­
pl;j~&fl --------Walking F.oot -------------
~** ---------ScrewM4X0.7*10 ----------- 1 
~7t!ll:J-~l)l -----liftingBell Crank ----------- 1 
;tit ---------Slide Brock -------------- 2 
E:J:O~ 4 -------Retaining Rings- E Type 4 -------
~** ---------Hinge Screw ------------­
iEE~~ --------Oil Tube ---------------
)EE~ ---------Oil Wick---------------· 

Note(a~c)#01----------- Selective parts ~tR$o"b 
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2 0 4 0 ~~· ~~~ PRESSURE BAR & KNEE LIFTER COMPONENTS 
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F. 
REF.No 

1 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

Part No. 
2040157104 
ZMJ05004 
ZMJ05002 
WA059006 
2040150704 
RE000100 
2040150804 
2040340300 
2040150100 
2040150500 
ZMJ06009 
2040340200 
2040143500 
ZMJ06006 
2040150200 
2040143800 
ZMJ04005 
2040152500 
ZMJ03010 
2040150400 
2040159900 
ZMJ04004 
ZML04006 
4710150300 
4710151500 
2040341700 
ZMH06023 
2040342300 
2040150604 
2040151700 
ZMJ05003 

PRESSURE BAR & KNEE UFTER COMPONENTS 
Name of Part f-!:t5l: 

Q'TY 
:=g:fif~(JI\iij~) -----Bracket Com. -------------
~1M\ ---------Screw M5X0.8*20 ----------- 1 
~1M\ ---------Screw M5X0.8*12 ----------- 1 
!Jl~lll --------Washer --------------- 2 
flfl~{.lliil()~(~-g.) ---Hand lifter Cam Com.--------­
EtD3110 -------Retaining Rings- E Type 10 ------­
ilfl~!l.W. (~-g.) ---·Hand Lifter lever Com.--------­
~~OO:iEB! -----·Hand lifter Link -----------­
ilfl~ ---------Presser Bar ------------ -· 
ilfl~!JH~j:.~ - - - - -- Presser Bar lifter - -- - - - - - - - -
~**---------Screw M6X1.0*18 ----------­
~~~~ -------Spring ---------------­
*7!-!ttlWll.!l~'-± f5 ---Lifting Sell Crank Base--------­
~**---------Screw M6X1.0*23 ----------­
ilfl~·l§ -------Bushing --------------­
~~~ --------Presser Foot ------------­
~**---------Screw M4X0.7*12 ----------­
'1*21.~ --------Guard ---------------­
~**---------Screw M3X0.5*6 -----------· 
~~~~ -------Presser Spring ------------
J:.Jk ---------Top Cover -------------­
~**---------Screw M4X0.7*25 ----------­
~ljt ---------Nut M4X0.7 -------------
~** ---------Screw ---------------­
~ljl]!j ---------Nut -----------------
~----------~ili ----------------
~**---------Screw M6X1.0*12 ----------­
~- ---------Spring ---------------­
:jlfl~tf:i'ifli{~ ------Foot lifter Lifting lever --------­
~:ffit ---------Guide Plate -------------- 1 
~ff.fl< ---------Screw M5X0.8*15 ----------- 2 

i~ ~± 
Remarks 

13 
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Z040 LO ER FEED ECHANISM COMPO ENTS 
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G. 
REF.No 

"i 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

2040 l'Bi)J!?f!.m'}f* LOWER FEED MECHANISM COMPONENTS 

Part No. 
2040l60600 
ZMH06010 
2430160400 
2040160500 
ZS816004 
SEN0400600 
2040164900 
2040354000 
2040160100 
RE000070 
XP300120 
ZM805012 
2040161400 
ZMB05004 
2040160800 
ZMJ06004 
ZMA04005 
LG4044-0A · 
ZSA16029 
2040160700 

· ZMH06010 
2040170304 
ZMK06024 
2040148000 
RE000040 
2040171800 
TC12710200 
ZMH05002 
2040171900 
2040170104 
ZMJ06004 
XA200046 

tllitiJ~~'I'CmJ) ----Bushing, Front - ----------- _:. 
~tM\ ----------Screw M6X1.0*10 ------------­
tm!h~ -------·Feed Rocker Shaft ----------­
~*~~1!!:~ ------FesclBarRocl ------------­
~**---·------Screw 1/4-24*16 ----------­
~~ii; --------Oil Cap---------------­
ia*-lii~ -------Feed Bar Shaft -------------­
i!BWil~ -------Oil Pipe Joint-------------­
~*4# --------Feed Bar --------------­
EiiJJ! 7 -------Retaining Flings- E Type 7 -------· 
i!BW~ --------Oil Tube --------------­
~**---------Screw M5X0.8*9 -----------· 
~*~® --------Feed dog ---·-----------­
~*'*---------Screw M5X0.8*10 ----------­
~gj!!Jft:!l*fil ---·----Feed Rocker Shaft Crank -------­
~&%---------Screw M6Xl.0*20 ----------­
~&%---------Screw M4X0.7*4 -----------· 
~Ill! ---------Thrust Collar ------------ -
~**---------Screw 1/4-40*3.5 ----------­
fl!Hll.J~~'f(~) ----Bushing, Rear ------------­
~**---------Screw M6X1.0*10 ----------­
i~U4*ftl(~~) -----Feed Lifting Rock Shaft Com.-----­
~** ---------1-iinge Serew--------------
51~ ---------Slide Brock -------------­
E#J~ 4 -------Retaining Rings- E Type 4 -------· 
~I' ---------Bushing --------------­
J:Elll! ---------Thrust Collar ------------­
~**'---------Screw M5X0.8~<6 -----------· 
if'lf ---------Bushing --------------­
~J!!.'i-±il'=x -----Feed Bar Forked Connection -----­
~**---------Screw M6X1.0*20 ----------­
J!E~ ---------Oil Wick---------------· 

t!f~ 
Q'TY 

2 
1 

j 

2 
4 

2 

l$j ~f 
Remarks 
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H. 2040 FEED ADJUS BNT ECHANISM COMPONENTS 
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H. --
REF.No NOTE 

, 
<.. 

3 
4 
5 
6 
7 
8 
9 
10 
1.1 

12 
13 
14 
j 5 
16 
17 
18 
19 
20 
21 

ZMJ06002 
2.040162.000 
2.040161900 
2040162.100 
2040161800 
2040161200 
4710161600 
2040160900 
ZM810002 
2040167600 
2040169500 
RE000050 

COMPONENTS 
Nama of Pari: f+~~ ~ ~f 

Q'TY Remarks 
~if --------·Bushing -------------- 1 
~lli~IDUlH~ ------Feed Regulator -----------­
;jJl** -'--------·-- Scr*w M5XO.ih<W ----- --··----­
~$~ ---------Nut M6X1.0 -------------­
~*-*----------Screw M6X1.0*25 ----------­
:i!:¥:1-~mfi~(~~) --·Feed Regulator Com.---------- 1 
~~ --------Slide Breck ----·-------- 1 
~ti;t!it ------·--Stopper Plata ------------- 2 
~11/f:tli -------·Side Cover -------------- l 
~JI:** ---------Screw M6X1.0>:<15 ----------- 2 
~Jl ---------Spring ----------------
~ Jt -- -·-----·Leaf Spring ------------ -·-
7it~ --------Slide Brock ------------­
~E!~fl1l\! ------Lever Shaft -------------· 
{~litHjU.!iJ. ------- Lsver ------------- --­
~lf'i~tl ------·Laver Grip -------------··-­
i~!HlJ:Z.*.~ ------·Rod ----------------­
~**' -------·Hinge Screw-------------
·----------~~ ----------------
m~ --------Slide Brock ------------
EID!! 5 -------Retaining Rings- E Type 5 -------· 

17 
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I. 
REF,No 

I 

2 
J 
4 
s 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
I 7 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 
33 
34 
35 
36 
37 
38 

?04o Tf&OO!¥ 
NOU $Pf~ 

Part No. 
4710181300 
4710183200 
2040181400 
2040189300 
ZMC03001 
2040189420 
2040181604 
2040184200 
ZSK11050 
2040180300 
2040184500 
ZMBOJOOI 
ZS815055 
2040184100 
ZSB09091 
XA200100 
XP300060 
TC 14 708200 
ZMH05001 
2040170900 
ZMH06008 
2040186600 
ZM,J05003 
2040180704 
TC14712200 
ZMH06008 
2040180500 
2040183800 
ZMB05027 
2040184400 
2040183500 
ZMA05012 
2040184500 
2040184300 
ZSL 11002 
ZMG0502J 
ZM,JOBO I 0 
'{A040300 

( 1 /2) HOOK DRIVE SHAFT COMPONENTS( 1 /2) 

~~ --------·Hook Asm. -~------------­
~fl ---- --- -·Bobbin -- ------- -- -- - - · 
aUJZ -------·HookCovl!Jr -------------· 
tW$~ -------·N®edls Guide ------------­
fiji~ ---------Scraw M3X0.5>l:8.5 ----------­
:l'Eti~fi'flii ------Spacer----------------­
~DIUVJ~(~~) --·Shuttle DrivG~r Com.--------·-­
~ti~ll1~ ----- · Shuttl0 IRace Body ----------­
~** --------·Hinge Screw-------------­
T@l!!ffif(:;:) -----Bushing, Front ----------- -· 
lflit~ft -------·Shuttle Rlllce Thnilad Guide ------­
~#---------Screw M3X0.5'1'8.5 -----------
21** --------·Screw 15/6&J-28«6.4 ----------
llll! ---------·Pin - .:_------- ----- -- --
~** --------·Screw 9/64-40*8 --- ---·-- --­
iElllFiit ---------Oi!Wick --------------­
lffi'f~ -------·Oil Tube --------------­
:l'Elii --------:-·Thrust Coller -------------
11$/M\ ---------Screw M5X0.8*5 ----------­
It~flt(,'lili1l ----- · Fssd lifting Rock Cam --------­
!f$Ji51,. ---------Screw M6X1.0*6 ----------­
.-'¥----------Joint ---------------­
~IM\ ---------Screw M5X0.8*15 -----------­
~~(~-€>) ------Lower Shaft Gear Com.----------­
;E}1 --------·Thrust Collar ------------­
i!Ja& --------- Scr®w M6X1.0*6 -----~ ----­
T!J!!ll~'!f(::ti) -----Bushing,R<I!lar -------------­
ili=i --------·Leaf Spring -------------­
~~ --------- Scr®w M5X0.5*6.1 -------- --­
;;;~~--------Hinge -:----------------
~ ---------·Pin -----------------
iji;~ --------- Scr0w M5X0.5'~<6 ------------
1m ----------Pin -- ---- --- ----- ·-- - -
;;;sw~tlit -------Support --------------­

~IF* ---------Nut 11/64-40 ------------­
~*-* ---- ----·HingG Screw-------------­
~*'* --------- Scraw M8X1.25*40 ------------
~ ---------·Pin -----------------

Q'TY Remarks 

! 
1 

2 

1 
1 
2 

2 
1 

2 

1 
2 
1 

2 

1 

2 

1 

2 
l 
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I. 
REF.No 

j 

2 
3 
4 
5 
6 
7 
8 
9 

1 

Part No. 
2040182400 
2040182500 
2040'18220A 
2040182200 
ZMJ05002 
2040183000 
2040182300 
ZMH06010 
ZMJ04008 

HOOK DRIVE SHAFT COMPONENTS(2/2) 
Name of Part .f-fiJi iil!l gl 

Q'TY Remarks 
iPi ----------·Bushing --------------- 1 
®~ --------·Rock Gear -------------- 1 
~'II --------·Bushing --------------- 2 
jffi\l~4lJii --------·Oscil&ting Rock Shaft --------- 1 
~** ------ ---Scra•.v M5X0.8*12 ------------ 3 
~ ----------··Pin ----------------- 1 
·----------~~ ---------------- I 
~**---------Screw M6X.l.0*10 ----------- 2 
~*'*----------Screw M4X0.7*6 -----------· 

21 From the library of: Superior Sewing Machine & Supply LLC
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J. 
R[c No 

2 
:I 
~ 

5 
6 

8 
g 
1(1 

'l 

12 
j 

\4 

15 
16 
I 7 
H} 

19 

20 
21 
22 
23 
2·1 
25 
2& 
27 
28 
7.9 
J(j 

Ji 
32 
33 
34 
35 

2040 
tl(;TE ~14-

Part No. 
20403 tOJOO 
2040315400 
2040310&!00 
2040311300 
2040311200 
204031 1400 
2040311100 
ZMH05001 
2040310800 
2040310900 
2040310504 
2040311004 
WA049003 
ZMJ04001 
ZMH05001 
2040310300 
2040315800 
A1025-0A 
2040310100 
ZML08004 
2040312000 
2040310600 
2040310610 
ZMB040!1 
2040317100 
RE000050 
2040317000 
2MJ05008 
2040312300 
2040317500 
ZMJ04005 
REOOOOSO 
WA060035 
2040315900 
2040317200 

JJjffiruJfMiiJ UPPER THREAD TENSION REGULATOR fvjECHANISM COMPQ!:{i;NI5 
~l!f.::bm Name of Part f-i:~ {~ ~:t 

Q'TY Remarks 
·112~ --------·Nut -----------------
ll!ilVUI!i!fit ------Tens ion Regulator Presser Disk ----­
IDJJJ~~~ ------·ThreadTensionSpring --------- l 
~~l~flW~ ------·Felt Support Plate ---------- - 2 
~j'!fHiUi ------·Thread Tension Wheel --------- I 
;tf¥;Jj~ljl!£ ------·Felt Support Plate ----- -- -- ·- ·---- 2 
~'I~**~ ------Thread Tension Wheal Post ------­
~** ---------Screw M5X0.8*5 ------ --- ---­
l'i\~51\11~ -------Spring A ----------------­
!f,f.lili!Jj2~ ----- --Spnng 8 --------------­
~lji~Jm (~ill ---- ·Thread Tension Post Bracket Corn.---­
ijl$i!JSJHHmJfiff(iFo"i§J) ·Spring Support Plate Com.-------·-· 
i]1 ~~ - -- - - ·- - ·Washer - -- -- -- - - - - --- -·­
~*'~\ --------- Scrsw M4X0.7*8 ---------- -· 
~:M ---------Screw M5XO.S*5 -----------
~$'ill --------·Nut ------------ -···- -·· -·· 
MH!5illl~ ------·Thread Tension Spring ---------­
Ill!!~.~ -------·T<~nsionDisk --------------- 2 
~EU~M~ -----·Thread Tension Post ------- -·- ·· 
~WI ---------NutM8X1.25 ------------­
~l\li!~ --------·Tension Releasing Pin -------- -
~!if --------·ThreadTensionGuide --------- I 

~Iff --------·ThreadTensionGuide ---------- I 
~MR ---------Screw M4X0.7*8 ---------- 2 
~~¥!!~ - -- - -·Tens ion Rel<:~asing Plate< ------ -- 1 
El'Onl 5 --------Retaining Rings- E Type 5 ------- 2 
~~~~ ------ · Tenston Re!.-.asing Base --- ·-- ----- 1 
~** ---------ScrewM5X0.8*lO ----------- 2 
~~ --------·Spring -----------------
il~ ------- --Link ----- ---- --- - - - -
~*'1\ ---------Screw M4XO.N12 --- -~---- -- ·-­
ElDJI 5 ----....:.---Retaining Rings- E Type S -------­
ijl~I¥!1J --------Washer -------------- -­
~~ ---------·Spring --------- ·--- -- --- -
il~Hi~ -- ------Tens ion Releasing Bar ---------

23 
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f<:. ___ :::2..::::0=4:,..:::. 0 JM:f!f!~H& ACCESSORIES ----------·-· 
REF.No NOTE ~·(tf~J!Hf.!i: ~1i:J::~~ NZir!le of Part 

2 
3 
4 
5 
6 
7 
8 
9 
10 

11 
i2 
13 
!4 
15 
16 
17 
'n •0 

19 
,.~ 

t..V 

21 
22 
23 
24 
25 
?'' -0 

27 
28 
:29 

Part No. 
4710910900 
A7000-0A 
A7010-0A 
A7010-2A 
iN794#2.00 
2040189410 
2040189430 
2.040189440 
2040189450 
2040119000 
4710183200 
F7022-0A 
ZSC18001 
24309!1700 
A7026-0A 
2040912000 
4710340800 
47i0341400 
TLA020 
TRB06 X 07 
TRB08 X 10 
J7050-0A 
A7011-0A 
A7012-1A 
2040320105 
ZMT05001 
WA059003 
4710"!13400 
ZSL12003 

~jijj~ -::._- -- ·--··-·-·Gover - -·- --··-·- ----------
I~~ - -------·Accessory Ek>)\ - ---- - -·- -· -··--­
~iMI.itilT- ( tj\) ---- Screw Driver (small) ·-·--- - -·---­
~iM~iSFF- (;k:) ---- Scre;v Driver (:arge) ------·-- -·-
fii+ --------·-·Needle (794 Nm=200-4) --------- 4 
;EU:i:-l*fii:1&: ------Spacer ---------------- -· 
::;Et1:13iH'i\i=1'R ------·Spacer ----------·----- ... · 
J:Eti.i*R:i& ------Spacer ---------- -·- ----- ---· 
;:E 1tft1~.U?f:fEZ -------·Spacer -------------- --· 
1:t;f: ----------Arm Support ------------­
~{f --------·-·Bobbin ------------------ 3 
~Mt§! --------Rubber Hinge ·-------------- 2 
~~ ---·-·-----Screw 9/32-28l=9.7 -------·-- 4 
ifMt~ -------·Head Hinge -------------- 2 
!ln:tlf€1i~ ------·Vibration Preventing Rubber -- ·-- --- · 4 
1'5!11~ -------·Oi! Pan ----------------· 
S~~ --------S-Piug ----------·-------- 2 
~ -----------Chair.-----------------· 
7\fi!~i~*'*iE:.::f2mm -Hexagonal Wrench 1<ey(2mm) ---- -· -­
~CHli'¥·(6 x 7) ----W~ench (6X7) ---------·- ---­
~Cl;ifii:-'f-(8 x 10) ---Wrench (8X10) ----- ·- -·--- ---­
t~~ ---------·Thresd Stand ---------------
~fiT ---------·Nail ----------------- 10 
i!B.I: (tj::l) ----·--Oiler -----------------· 
~~~*!1 ------·Bobbin Winder ------------· 
*~** -----·---Wood Screw l=IB ----------- 2 
.IF:l!!i311 --------Washer <f;i2X0.7 d=5,2 --------- 2 
~;tt ---------Needle Thread Guide Pin -------­
~~ --------·Nut 3/16-32 --------------

1~ ~f 
Remarks 
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L. 2040 m'/ifi~f* BELT COVER COMPONENTS 
REF.No riOTE ~1/f~~~ $1!f.::gf~ Name of Part 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 

Part No. 
2040336000 
ZMJ06002 
2040335600 
ZMC06001 
ZMJ06008 
2040335300 
ZMJ06021 
ZML06001 
ZMJ06004 
2040335100 
ZMR06007 
ZMR06006 
2040335500 
2040335200 
ZMT04006 
WA049006 

8t%fj;jl}i±.g. ------Belt Cover Base ----------·--· 
~**----------Screw M6X1.0*15 ----------­
Bt 11Hlit~: ~;j:fj( ----·Belt Cover Mownting Plate ------ -­
~~fft ---------Screw M6X1.0*16 ----------·­
~**---------Screw M6X.1.0*12 ----------­
Ei.'MHi~Ji!~ ·-----Belt Cover Stud -----------­
~**----·-----Screw M6X1.0*60 ----------­
~~ ---------Nut M6X1.0 ------------­
~*-*---------Screw M6X.1.0>~<20 ----'-·-----­
.rJt*ji A -------Belt Cover A ------------­
~$1 --------·Nut M6 >< 1.0 -- -- ----------­
~~ ---------·Nut M6x LO ------------­
JJiJi)H£1 C ------·Belt Cover C -------------·­
&11$Ji 8 -------Belt Cover 8 ------------­
;;t:~;M\ --------·Wo·od Screw ------------­
lfL:!:l!:J -----·--·Washer ---------------

14~ 
Q'TY 

1 
2 
1 
j 

2 
2 
2 

2 
1 
1 
1 
4 
4 

{~ ~:t 
Remarks 
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M. 2o4o ~14 Th't u~ ~ ::.:~:..::-~~-:=:.:~IT~·· F~ti'-·e::.~::::,-\:o..... l:..::/_-.:::::3.L) _.:..:N:.::U:.:.:M:.:.:E::::.R:...::.:.:::IG:::::\f~.::::\L::;,;..P,:;;A::;R~·T=s::---=u;:.:::rs:::..:T:;_. -:::<:-::1-::-/...;;'::::.;j )"----::::::-=-::-::-=-----:;=----
~1tf~~ ·--------~----· ~14~~ ~~1 ~¥f~~ ~~ :r~$tHDHi~ ~~ 

Part No. 
20401 l 06U4 
2040 ·1 l 0900 
204011 1000 
204011100C 
2040'1 1 j 100 

20401 1200 
2040111300 
2040111600 
20401 1700 
204011 i 800 
2040 I I 31 DO 
zn4:) 1 r Jocn 
2040l2Ci04 
2040120200 
2040120400 
2040121000 
2040121300 
2040122000 
2040122300 
2040140100 
2040140900 
2040141704 
2040141900 
2040142304 
2040142500 
2040142700 
2040142900 
2040143100 
2040143300 
2040143500 
2040143500 
2040143700 
2040143800 
2040i44400 
204014460C 
2040144704 
2040145410 

P A.G E __ __;_P _ _:::a~rt_:_:N~o~. __ _:_P.::.:Ac=G::::;E::..._ __ .:_P.;::a:_:rt:-:..:;N:,::::·C•~· ___ _:_P:_;A.:::::G:..:E:_.._ 
2040145420 !1-15 20~0l64500 17-8 11..;. 26 

3- 3 
3 ·- I 
3- 9 
3- 23 
3- 19 
3- 14 
~l- i 6 
3- 12 
3- 1 
3-33 

25- 10 

5·- 4 

5- 17 
7- l9 
5- 1 
5-5 
5- 20 
7·- 22 
7- 20 
II- 30 

11·- 2 J 

11-· 3 
ll- 23 
9-- I 

11- 31 
!3- !3 
1 j -· 34 
11- 28 
1 J 16 
5- 118 

1 j- 6 
1 l- l 'I 
1 r- :4 

2040145430 1 1- H:i 2040Hi4900 iti- 1 
2040145440 11-17 lj"J200 0-1 
:2 040 1 45450 -~ 1- ! 8 2040Hii7 600 17- 1 SJ 

2040145460 H- Hi 2CJ40Hli1900 17- 1 
2040 1454 70 11·- 20 2040Hl9204 9- 31 
204014Booo 11- 0 ss::;oo n-
2040 148000 11- 35 70 H.l0 15-
20<!-01-48000 15- 24 2iJJ•~-Oi70300 15- 22 
2040 l 50 l 00 i 3- 9 70900 1 Q-

2040150200 13- 15 
2040 j 50400 13- 20 
2040150500 13- 10 
2040150604 
2040150704 
2040~50804 

2040151000 
2040151100 
2040151700 
2040152500 
2040157104 
2040159900 
2040!60100 
2040160500 
2040160600 
2040160700 
2040160800 
2040160900 
2040161104 
2040161200 
2040161300 
2040161400 
2040161800 
2040161900 
2040!62000 
2040!62100 
2040162200 

13-· 29 
13- 5 
13- 7 
11- 32 
1 j- 2<1-
13- 30 
13- 18 

13- 21 
15- 9 
15- 4 
15- 1 
15- 20 
15- 15 
17- 17 
17-6 
17- 15 
17-9 
!5- 13 
17- 1~ 

!7- 12 

17-- j 3 

2040 i 7 '! 900 
2040180300 
2040130500 

80704 
2040181400 

HH604 
2040181800 
2040181900 

8200A 
2040182008 
2040182200 
204018220A 
2.040182300 
2040182400 
2040182500 
2040183000 
2040183500 
2040!83800 
2040184100 
2040184200 
2040184300 
2040184400 
2040184500 
2040184600 
2040186600 

89300 

15- 29 

1£)- 27 
19-
19- 3 
19·- 7 
5- i 0 
5- l2 
5- s 
5- 16 

21- 4 
21- 3 
21- 7 
21- 1 
.21- 2 
21- 6 
19- 31 
19- 28 
19- 14 
19- 8 
19- 3&, 

19- 30 
19- 33 
19- 1 j 
19- 22 
HI- 4 

Part No_~·----~P~A~.G~E~----
2040189410 25- 6 
2040189420 Hl·· 6 
204018tl430 7 
2040189440 25- 8 
2040189450 25- 9 
2040190 W4 7-- 7 
2040190210 7- 9 
2040!90220 7- w 
2040190230 7- ! i 
2040190240 7- 12 
2040190250 
2040190260 
2040190270 
2040190300 
2040l92l00 
204019230() 
2040270100 
2040270200 
2040270400 
20<>'1-027 j 1 00 
2040271300 
2040273000 
2040310100 
2040310300 
2040310300 
2040310400 
2040310504 
2040310600 
2040310610 
2040310800 
2040310900 
20403 1 1 OO"''l 
20403'! 1100 
2040311200 
2040311300 
2040311400 
20403!2000 

7·- 3 
7- 14 
7- 15 
7- 16 
7- 6 
7- 4 
9- 16 
9- 17 
3- 38 
9- 14 
9- 28 
9-· 32 

23- i9 
23- l 
23- 16 
23- 3 
23- 1 i 
23- 22 
23- 23 
23- 9 
23- 10 
23- 12 
23- 7 
23-- 5 
23- 4 
23- 6 
23- 21 
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2040 t+5tHll§~~~§'f1~~. 2. . '. ' ........... .. ~~· .... ·:-~~~·---. ....:. . - . / J :! f\JUiv1ER!CAL PARTS-UST (2/3) --·---·-·---.-
t~ ws ~j~t~~ l!H01 ~¥f.~~ jt¥?r~ ?~1&%t~ 'r ' r 1, - Q ~86~. 

Par( No. PAGE Part No. PAGE Part No. PAGF Part No. P.<'\GE 
2©o'li»3 u 2300 23- ;29 4710!31300 19- I TC !4708200 19- 18 XP300 50 3- 4- i 

15400 2'~- "l .JJ ~ 4710183200 19 2 TC14712200 19- 25 YA040300 ~ 9·-· 3B 
15800 23- n 4710183200 25 'i 1 TC16008200 ll- 9 YD0400! 41\ 3- 35 

20L103; 5900 23- 30 4 71 03~j0800 25- 7 TLA020 25- 19 ZM.40.ti,005 15- 7 

2040317000 23- n 4 710341400 25- i8 TR806 X 07 25- 20 ZMJ\05012 19- 32 

z 7WO 23- 25 47! 0910900 25- l TR808 ;c l 0 25- 21 ZM80300! 3- 13 
2040317200 23- 35 .A 1025-0A 23- 18 VVA040026 5- 15 ZM803001 19- i2 

2040317500 23- 30 .t.. i 077-0A 3- 18 WA049003 3- 26 ZM8040! l 23- 24 
2040320i06 2.5 .-,c. :\ "7000-0A 25- 2 WA049003 23- i3 ZM8040'1 3 3-- 32 l ... J 

:204033:5!00 27- !0 i\ /0 I 0-0A 25- 3 WA049006 27- H5 Zfv18040Hi 3- 25 

2040335200 27-- 14 6,7010-2A 25- 4 WA059003 25- 27 ZfV/805003 3- 15 

2040335300 2!-- f, .1\7011 OA 25-- 23 V\J,I\,059006 13- 4 ZfVi805003 
.,_ ]7 v 

2040335500 3 A 7012-- U-'< 25- 24 V\IA060035 23- 33 ZM805004 3- 2.0 
2040335600 27- 3 A 7026--0A 25- 15 9- 5 ZM805004 3- 24 
2040335800 3~ 3U BNH~\091 08 7- 3 WA080007 1- 2 ZMB05004 15- t<:L 

2040336000 27- 1 BNHI<45! 2 5-9 WA080022 7- 17 ZM8050!2 15- ~2 

2040340200 13- ~</'"~, JN794#200 7- 'F.) WA089004 5- 21 ZMB05027 !9- 29 ,,.._: Lw 

2040340300 l3-!,] It,,l794#200 25- 5 VVH216002 5- .-;; V) 5- 13 
2040341700 Z© J7050-0A 25- 22 XA200046 15- 32 ZM!808005 ll- 5 

20403d,2J00 13- 213 r\C0305520 5- 7 XA200100 19- <C: 
•'0 ZMB080G5 ·t 1- 37 

2040350200 3- ') 1 
"'" LG4043-0A 9- 7 XA200150 3~ 44, ZMB10002 ! 7- ~B 

204035150~1 3-- 213 LG4l044-0A 15- 18 XA200180 3- 1.~3 ZMC03D01 19-- 5 
20t,J035 !900 3- 5 R£000040 9- 30 XA200280 3- 36 ZMC06001 27- 4 

2040352900 RE000040 l i- 36 XA200300 9- Hl 25- 13 
2040353604 "<1-

'" 
RE000040 15- 25 XA2003160 1 j- 39 ZMG05023 19- 36 

2040353804 ;}- ,ilil:lJ RE000050 17- 21 XA200400 3- 30 ZMH04017 7- 24 
2040353804 s- RE000050 23- 26 XA200800 3- 42 ZMH05001 7- 2 

2040354000 ! 5- 8 RE000050 23- 32 XA300460 9- 27 ZMH0500l l 1- 10 

2040912000 25- l6 RE000070 9- 2 XB 30001 3-22 ZMH0500l !9- !9 
2430160400 5-- 3 RE000070 15- 10 XB215001 3- 27 ZMH05001 23- 8 
2040911300 !2 RE000080 9- 15 )(!3400063 3- 8 ZMH05001 23- 15 
204091 i !CO 25- j<J F:EOOOIOO 13- 6 XP300045 9-- 22 ZMH05002 9- 29 
4410!42400 9- © SEN0400600 15- 6 XP300055 9- 26 ZMH05002 9- 34 
47!01 I 3400 25- 28 TC09008200 7- ., XP300060 '!9- n ZMH05002 15- 28 
4710150300 I 3- 24 TC09508200 9- 20 XP300120 l5- 11 ZMH05003 !1- 29 

4710151500 D-- 25 TC !0010200 9- 33 XP300100 11- 38 ZMH05006 9- 2] 
<17! 0161600 J 7- Hl TC12710200 15- 27 XP300200 3- 29 ZMH06003. 5-6 

20 ~./ 
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M. 2040 ~f-!:~li~~~lHH~~ (3/3) NUMERlCAL PARTS-UST (3/3) 

~14-lW't~ ':iT~ ~{It-~~ ~1:\r ~~liU~ J\I~ ~ff~m; JJ[~ 

Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE 

ZMH06003 7- 5 ZMJ05017 7- 8 ZS020009 9- 10 
ZMH06008 3-- 39 ZMJ06001 3- 34 ZS020009 11-7 
ZMH06008 19 . 2 l ZMJ06002 17- 10 ZSD2001 I 9- ]2 
ZMH06008 19- 26 ZMJ06002 2 ZSK~ 1050 19- 9 
ZMH06010 15- 2 ZMJ06004 15- 16 ZSl1 1002. 19- 3!5 
ZMH06010 15- 21 ZMJ06004 15- 31 ZSL12003 25- 29 
ZMH06010 21 .. 8 ZMJ06004 27- 9 
ZMH060 16 9· 18 ZMJ06006 13- 14 
ZMH06023 n- 27 ZMJ06008 27- 5 
ZMH06024 !1- 5 ZMJ06009 5- 19 
ZMH08002 5- 24 ZMJ06009 13- 11 
ZMJ03001 3- 7 ZMJ06021 27- 7 
ZMJ03010 3-- 6 ZMJ08003 5- 22 
ZMJ03010 13- 1\31 ZMJ08006 11- 1 
ZMJ04001 23- ~~ ZMJ08010 19- :.n 
ZMJ04002 ll- 33 ZMJ08011 5:- u 
ZMJ04003 3- 2 ZMK06024 15- 23 
ZMJ04003 l j- 22 ZMK06025 9- 3 
ZMJ04004 !3- 22 ZMK08016 9- 13 
ZMJ04005 3- 4 ZMKOSOl7 1 j- ~ 3 
ZMJ04005 11- 25 ZML04006 13- 23 
ZMJ04005 1:1- n ZMl06001 9- 6 
ZMJQ-4005 23- 31 ZML06001 27- 8 
ZMJ04008 5- 11 ZML08004 7- 18 
ZMJ04008 9- 25 ZML08004 11- 12 
ZMJ04008 21- 9 ZML08004 23- 20 
ZMJ04020 3- 10 ZMR06005 n-&~ 

ZMJ05002 1 j- 27 ZMR06006 2.7- ] 2 
ZMJ05002 13-- 3 ZMR06007 27- jj 

ZMJ05002 21- 5 ZMT04006 27- 15 
ZMJ05003 5- 23 ZMT05001 25- 26 
ZMJ0500J 7'- 21 ZSA16010 9- 8 
ZMJ05003 13- 3i ZSA 16020 11- 8 
ZMJ05003 19- 23 ZSA16029 15- 19 
ZMJ05004 13~ 2 ZS809091 19- 15 
ZMJ05004 n~ 3 ZS815055 19- 13 
ZMJ05008 23- 28 Z$816004 ~5- 5 
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MAIN office 

131 W. 25th Street 

New York, NY 10001 

Tel: 212-741-7788 

Fax: 212-741-7787 

e-mail: consew@att.net 

Consolidated Sewing Machine Corp. 
Website: www.consew.com 

Miami,FL 

4013 N.W. 79th Avenue 

Miami, FL 33166 

Tel: 305-471-0200 

Fax: 305-471-0243 

e-mail: miamisales@consew.com 

Los Angeles, CA 

2320 South Hill Street 

Los Angeles, CA 90007 

Tel: 213-745-8844 

Fax: 213-745-8855 

e-mail: lasales@consew.com 
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